

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-08-19 10:37:03
Date of Next Testing: 2030-08-18 10:37:03
Product Name: **Kaolin**
CAS Number: 1332-58-7(Anhydrous)
Grades & Purity: CP
Lot #: H2611247
SKU #: **K100129**
Version: **0**
Analysis #: **746139**
Storage Temperature: Room temperature, Desiccated

Parameter	Limit Values	Result
PH(20% in water)	3.5-5	4.50000
loss on Ignition	0-15 (%)	14.20000 %
Appearance (K100129)	White or light yellow powder	White or light yellow powder
X-Ray Diffraction	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager